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The most important value
for us is belief and trust.
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Factory

-Hyangnam Factory

Founded

Completed Hyangnam KGMP factory construction
Established the Central Research Laboratory

Listed on the Korea Securities Dealer Automated
Quotation (KOSDAQ)

Listed on the Korea Stock Exchange (KOSPI)

Acquired approval of PelubiTablet as the 12th new drug

developed in Korea

50th anniversary of foundation

Awarded at the 10th Korea New Drug Development
Award (Technology Prize; PelubiTab.)

Certified as an Innovative Pharmaceutical Enterprise
(Ministry of Health and Welfare)

Designated as an Advanced Technology Center
(Ministry of Commerce, Industry and Energy)
Honored Grand Prize of Good Company Award
(Citizens' Coallition for Economic Justice)

Awarded at the 17th Korea New Drug
Development Award (Technology Prize; Pelubi CR Tab.)
ISO 37001 Approved

Establishment of New Factory in Jincheon

Acquired Keukdong H Pharm (transformed to Daewon Hea

- Plottage: 15,269 m?
- Capacity : 2 billion of solid dosage unit

25 million of liquid dosage unit
100 million of injectable dosage unit
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Strength of Liquid Stick Sachet

CMO Business

Specialized In

We, Daewon Pharm., are specialized - L
in manufacture of Liquid Stick Sachet. Y

Portable, Convenient and Fast!

-Increased adherence of patients

- More than 81% of repurchase rate

- Possible to formulate diverse pharmaceuticals & food supplements
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Expand to Overseas Business

Daewon Pharm is strategically positioning itself for robust expansion, with active operations including a subsidiary in Vietnam. Our approach
involves licensing out advanced medications including the new drug such as Pelubi & Pelubi CR Tablets (NSAIDs), Megex-l Suspension (anti-
cancer supplement), and Privituss Suspension (antitussive), with a particular focus on pharmerging markets. Our commitment extends to
exporting cutting-edge technologies and distinct pharmaceutical offerings, all rooted in our proprietary platform technology. Additionally, we
are actively exporting health functional supplements such as Oramin series (Korean Ginseng Vitamin) and probiotics.

Daewon i exporting its products to

“Pelubi Tab", the 12th

i korea, was released in 2008.
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D oy of Daewon Pharm.co, Ltd.

Our vision heads to total health care company by acquiring Daewon Healthcare.

We acquired Daewon Healthcare as an affiliate specialized in manufacturing health functional supplement. Daewon Healthcare offers finished
supplements such as multi-vitamin, probiotics and contract manufacture of customer brand.
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D&EUJOI'I Pharm.Co.,, Ltd.

Pelubi Tab.

Nezelex Nasal spray

Each tablet contains
Pelubiprofen 30mg

Reduce symptoms of
Osteoarthritis, Rheumatoid
arthritis, Back pain
(Lumbago) and Fever

1 Tab.(30mg), 3 times daily

il

In 1 dose
Mometasone Furoate 50,9

Allergic rhinitis

If patients push the pump one
time, Mometasone Furoate 100mg
release(Mometasone Furoate
monohydrate 0.05mg). Once daily,
spraying twice in nasal.

Pelubi CR Tab. Rizine Tab.
Reduce symptoms of | iizin Rhinitis by seasonal aller
Each tablet contains Osteoarthritis, Rheumatoid Eliney oo Each tablet contains Y 9 Over 6 year and adults : 1 Tab.,
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Pelubiprofen 45mg

arthritis, Back pain
(Lumbago) and Acute pain

1 Tab. (45mg), twice daily.

Cetirizine HCl 10mg

Conjunctivitis, Chronic rhinitis,
Itching

daily, administer in the evening.

Curefen syr. Xyzine Tab.
. B Each tablet contains flfi?\si?izatlhaengnrz:i)rrir;)rril?;se”; e Adults and children over 6 years
(&) 7 In 1mL ; ' ; The doses are different according . T L L : . of age: 1 Tab.(Levocetirizine
| i . ol | (& %“ Dexibuprofen 6mg, 12mg Antipyretic analgesic to age. == Levocetirizine HCl 5mg 'sk.ln mar?lfeste_ltlops of chronic 5mg), once daily
e A g idiopathic urticaria

Senafen Tab.
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Each tablet contains
Aceclofenac 100mg

Wontran ER Tab.
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Each tablet contains
Acetaminophen 650mg

Tramadol HCl 75mg

Nerexone SR Tab.

A
g ; -~

Codaewon Tab.

Each tablet contains
Eperisone Hydrochloride 75mg

Each tablet contains
Dihydrocodeine bitartrate 5mg
DL-Methylephedrine HCl 17.5mg
Chlorpheniramine maleate 1.5mg
Guaifenesin 50mg

Rheumatoid arthritis,
Ankylosing spondylitis,
Osteoarthritis

Moderate to severe chronic pain

Painful muscle spasms
associated with musculoskeletal
disorders: cervical brachial
syndrome, shoulder pain, back
pain

Cough, Sputum

1 Tab., twice daily

Take 1 Tab. at first dose,
administrate 2 Tabs. once, twice
daily. (4 Tabs a day) Administration
interval should be at least 12
hours. The maximum daily dose
of Wontran ER tab is 4 Tabs.

Adults: 2 times a day, 1 tablet once
(75 mg as eperisone hydrochloride)
orally administered after meals.
Increase or decrease appropriately
according to age and symptoms.
Take it whole without crushing,
dividing, or chewing.

Adults : 2 Tabs., 3 times daily
Children : 11~15years : 1~2 Tabs.
/8~11years : 1 Tab. three times
daily

Codaewon Forte syr.
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Beposta B Tab.

Amaep, i

Elstein Tab. / cap. / syr.

In 100ml syrup

Ammonium Chloride 1000mg
Chlorpheniramine Maleate 15mg
Dihydrocodeine Tartrate 50mg
DIl-methylephedrine HCl 131mg

In TmL

Dihydrocodeine Tartrate
Hydrochloride 10mg
DL-Methylephedrine
Hydrochloride 26.2mg
Chlorpheniramine Maleate 3mg
Ammonium Chloride 200mg
Pelargonium Sidoides 11%
Ethanol Extract (1—>8~10)
1235.52mg

Each tablet contains
Bepotastine besilate 10mg

Each tablet, capsule and syrup
contains

Erdosteine 300mg, 300mg and
35mg/mL

Antipyretic analgesic

Improvement of symptoms and
signs of acute bronchitis

Treatment of itching due to
allergic conjunctivies

Relief of cough acute & chronic
respiratory disease

The doses are different according
to age.

Take 1 packet (20 mL) once for
adults, 3 times a day.

1 Tab., twice daily

Tablet and Capsule : 1

Cap, 2~3 times daily

Syrup : 175~350mg, once or
twice daily



D&EUJOﬂ Pharm.Co.,, Ltd.

Oseltawon cap.

Each capsule contains
Oseltamivir phosphate 30mg,
45mg, 75mg
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Trigel susp. (tnaaee]

Each pouch(10mL) contains
Oxethazaine 20mg

Dried Aluminum hydroxide
gel 582mg

Magnesium hydroxide 196mg

Eswonamp tab. il ES ]
Each tablet contains

. i g Esomeprazole magnesium 20,

Escorten Ttab. RNl

. - Each tablet contains

& maom, 4\; [ . Esomeprazole Magnesium
"5 e M -t . Trihydrate 11.15mg

Fotagel susp. (EIEINET0E

Each pouch(20mL) contains
Dioctahedral smectite 3g

FOTAGEL \\
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Freegel susp. QLEifICaTTE]

Each pouch(15mL) contains
Almagate 1.5g

Pantyrase Tab. EEiENES ]

= Each tablet contains
Pancreatin 175mg
Ox bile Extract 25mg
. PRHTTRASEL Dimethicone 25mg
Hemicellulase 50mg

Treatment of Influenza

Acute & Chronic pain, Gastritis,
Duodenal ulcer, Esophagitis,
Stomach pain by dyspepsia in
radiotherapy

GERD, Zolonger-Elison
syndrome, Duodenal ulcer

Improvement of gastric mucosal
lesions in acute gastritis and
chronic gastritis

Pain symptoms after
esophageal, gastroduodenal
and enteric disease.

Acute or chronic diarrhea.

Gastroduodenal ulcer, Gastritis,
Hyperchylia (heartburn, nausea,
vomiting, gastric pain, belching
up a bit of sour vomit), Reflux
esophagitis.

Dyspepsia, Anorexia, Abdominal
fullness

In adults and adolescents 13
years and older is 75 mg twice
daily for 5 days.

1/2~1 Pouch, 4 times daily

GERD : 20~40mg daily 20mg or
40mg
Duodenal Ulcer : 20mg daily

Adults: 1 tablet at a time, orally
administered once a day.

Children under 12 years of age: There
is no case of administering this drug
to children under 12 years of age.

Acute : 20mL, 3~4 times daily
Children : under 6 months of age :
10mL, 2 times daily

6 months~5 years : 10mL, 3 times daily
over 5 years : 20mL, 2~3 times daily

1 Pouch(15mL) 3 times daily, in
1~2 hours after meals.

In case of severe gastroduodenal
ulcer, 1 Pouch(15mL) 4 times
daily in 1~2 hours after meals or
before sleeping.

Adults : 1~2 Tabs., 3 times daily

Pariben tob. LRGNl

Each tablet contains
Rabeprazole sodium 10mg,
20mg

Clasin dried syr. 125mg/5mL, 250mg/5mL

125mg/5mL : Each 1mL contains

Clarithromycin 25mg(activity)

e
o JB- 250mg/5mL : Each 1mL contains
Clarithromycin 50mg(activity)

Clasin Tab.

Each tablet contains
Clarithromycin 250, 500mg

Wonfuroxime inj.

| -:-; Each vial contains
i Cefuroxime sodium 250mg,
£ =
B . e 750mg, 1.5g

Wontaxime in;.

Each vial contains
Cefotaxime sodium 250mg or
500mg or 1g

Wontiaxone in;.

Each vial contains
Ceftriaxone sodium 1g, 0.5g

A-phine Tab.
3 Each tablet contains
'f’"’ ﬂ"'- | Amlodipine maleate 6.42mg
S ' (6mg as Amlodipine)

Gastric ulcer, Duodenal ulcer,
Oesophagitis erosiva

Upper & lower respiratory
infection, skin infection,
Mycobacterium infection

Lower & Upper respiratory
tract infections: bronchitis,
pneumonia, pharynagitis,
sinusitis, etc.

Bronchitis, Pneumonia,
Pyelonephritis, Meningitis,
Gonorrhea

Bronchitis, Pneumonia,
Meningitis, Gonorrhea,
Septicemia, Osteomyelitis,
Peritonitis

Various infections

Hypertension, stable-angina
pectoris

Gastric ulcer, Duodenal ulcer :
10mg once daily, Oesophagitis
erosive : 20mg once daily

7.5mg/kg(as clarithromycin
activity), Every 12 hours

Adults: As clarithromycin, 250mg
(potency) is usually administered
twice a day, and in case of severe
infection, 500mg (potency) is
administered twice a day.

Adults : 750mg 3 times daily, IV
orIM

Children : 30~100mg / kg divided
into 3~4 times daily IV or IM

Acute : 2~12g divided into
several times IV or IM according
to infections

Children: 50~100mg / kg divided
every 6~12 hours daily IV

Adult: 1~2g IV and IM once daily.
In severe infection up to 4g may
be given

Pediatric : 20~50mg/kg IV and IM
once daily. In severe infection up
to 80mg/kg may be given

The doses are different according
to patients.

1 Tab., once daily (maximum
dose/day : 10mg)



D&EUJOI'I Pharm.Co.,, Ltd.

Clow Tab.

-

Clow Z Tab.

Each tablet contains
Rosuvastatin 5mg, 10mg,
20mg

Each tablet contains
Rosuvastatin 5mg, 10mg, 20mg
Ezetimibe 10mg

Each tablet contains
Ezetimibe 10mg
Atorvastatin 10mg, 20mg, 40mg

Each tablet contains
Valsartan 80mg, 160mg

Daewon Clopidogrel Tab.
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Itorin Tab.
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Lipiwon Tab.
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Wonsartan Tab.
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Each tablet contains
Clopidogrel Bisulfate
97.875mg

(75mg as Clopidogrel)

Each tablet contains
Simvastatin 10mg, 20mg
Ezetimibe 10mg

Each tablet contains
Atorvastatin Ca 10.36 /
20.72mg

(10, 20mg as Atorvastatin)

Each tablet contains
Losartan potassium 50mg

Protopathy
hypercholesterolemia,
Combined hyperlipidemia

Protopathy
hypercholesterolemia,
Combined hyperlipidemia

Primary hypercholesterolemia

Hypertension

Recent MI, Recent Stroke or
Established Peripheral Arterial
Disease.

Acute Coronary Syndrome.
Decrease the risk of
atherothrombosis and
thromboembolism.

Protopathy
hypercholesterolemia,
Combined hyperlipidemia

Patients with primary
hypercholesterolemia and
prevention of Cardiovascular
Disease

Hypertension

5~20mg, once daily

1 Tab., once daily

This drug is administered once
daily, regardless of meal

1 Tab., once daily

1 Tab., once daily

The doses are different according
to patients

1 Tab.(10mg), once daily. If
needed, the maximum dosage is
80mg per day.

1 Tab.(50mg), once daily. If
needed, the maximum dose is 2
Tabs.(100mg).

Wonvelol Tab.

Twincombi Tab.

'* _._.4.1.- l ‘._w...; e

!

e = = = 3

Tri-in-one Tab.

TG Fenone Tab.

Spiracton Tab.

Uptava cap.
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Each tablet contains
Carvedilol 12.5mg / 25mg

Each tablet contains
Telmisartan 40mg + Amlodipine
5mg

Telmisartan 40mg + Amlodipine
10mg

Telmisartan 80mg + Amlodipine
5mg

Each tablet contains

Telmisartan 40mg + Amlodipine
5mg + Rosuvastatin 5mg
Telmisartan 40mg + Amlodipine
5mg + Rosuvastatin 10mg
Telmisartan 80mg + Amlodipine
5mg + Rosuvastatin 5mg
Telmisartan 80mg + Amlodipine
5mg + Rosuvastatin 10mg

Each tablet contains
Choline Fenofibrate 178.8 mg
(as fenofibric acid 135 mg)

Each tablet contains
Spironolactone 25mg, 50mg

Each tablet contains
Pitavastatin calcium 2mg,
Fenofibrate Granules
241.51mg

Essential hypertension, Chronic
stable angina pectoris

Hypertension

Hypertension & Hyperlipidemia

Treatment of Severe
Hypertriglyceridemia and
Treatment of Primary
Hypercholesterolemia or Mixed
Dyslipidemia

Heart failure, Hypertension and
hypokalemia

Treatment of complex
dyslipidemia with high
triglyceride levels and low HDL-
cholesterol levels, although LDL-
cholesterol levels are adequately
controlled during pitavastatin
2mg monotherapy in adult
patients at high risk of coronary
heart disease (CHD)

Essential hypertension : 25mg
once daily (2 weeks)

Chronic stable angina pectoris :
25mg 2times daily (2 weeks)

1 Tab., once daily

1 Tab., once daily

1 Tab., once daily

1~2Tabs., daily

Take 1 capsule once a day
immediately after meals.

Serum lipid levels (total cholesterol
(TC), LDL-C, and triglycerides (TG))
should be monitored in response
to treatment. patients receiving
pitavastatin and fenofibrate
concomitantly are not switched

to this drug since there is no
bioequivalence data.



D&EUJOI'I Pharm.Co.,, Ltd.

Mericle Tab.

Altiro Tab.
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Janulitin Combi Tab.
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Dapasita Tab. 10/200mg
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Dapasita-M SR Tab.
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Dapawon Tab.
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Each tablet contains
Glimepiride 2mg

Each tablet contains
R-Thioctic acid(R-a-Lipoic
Acid) 480mg

Each tablet contains
Sitagliptin 25, 50, 100mg

Each tablet contains

Sitagliptin 50mg

Metformin hydrochloride 500,
850, 1000mg

Each tablet contains
Dapagliflozin 10mg
Sitagliptin 100mg

Each tablet contains

Dapagliflozin 5mg, 10mg
Sitagliptin 50mg, 100mg
Metformin hydrochloride
500mg, 750mg, 1000mg

Each tablet contains
Dapagliflozin 5mg, 10mg

Insulin-independent
diabetes(Type II)

Diabetic Peripheral Neuropathy

This drug is administered as an
adjunct to diet and exercise therapy
to improve blood sugar control in
patients with type 2 diabetes.

This drug is administered as an
adjunct to diet and exercise therapy
to improve blood sugar control in
patients with type 2 diabetes.

If metformin or sitagliptin
monotherapy cannot adequately
control blood sugar or if sitagliptin
and metformin combination
therapy is substituted

This drug is administered as an
adjunct to diet and exercise to
improve blood sugar control
in type 2 diabetic patients

for whom sitagliptin and
dapagliflozin are appropriately
administered.

This drug is administered as

an adjunct to diet and exercise
therapy to improve glycemic
control in type 2 diabetic
patients for whom a combination
of dapagliflozin, sitagliptin and
metformin is appropriate.

Type 2 Diabetes: This drug is
administered as an adjunct to
diet and exercise to improve
blood sugar control in patients
with type 2 diabetes.

It should be adjusted according
to patients. 1 Tab., once daily. It
should be administrated before
the first meal of a day.

1 Tab., daily

Take 100 mg once a day in
monotherapy or combination
therapy, and the maximum daily
dose is 100 mg.

This medicine can be taken
regardless of meals.

Take twice a day with food, and
the dose is gradually increased
to reduce gastrointestinal side

effects caused by metformin.

Take 1 tablet daily regardless
of meal. Take it whole without
crushing, dividing, or chewing.

Patients taking 10/100/1000 mg
sustained-release tablets of this drug
should take 1 tablet once a day.
Patients taking 5/50/500 mg,
5/50/750 mg and 5/50/1000 mg
extended-release tablets of this drug
should take 2 tablets once a day.

This medicine may be taken
orally once daily at any time of
the day, regardless of the meal.
Take it whole without crushing,
dividing, or chewing.

Dapawon M Tab.
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Licure susp.

@ .

Each tablet contains
Dapagliflozin 5mg, 10mg
Metformin hydrochloride
500mg, 1000mg

Each pouch(20g) contains
L-leucine 0.952g
L-isoleucine 1.9049g
L-valine 1.144g

Metran cop. EEELNENES
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Agnafil Tab.
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Solipro Tab.
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Each capsule / ampoule(1mL)
contains
Mecobalamin 500ug

Each Soft cap./ ampoule / pouch
contains

Choline Alfoscerate 400mg /
1g/400mg

Each tablet contains
Terazosin HCI 2.314mg(as
Terazosin 2mg)

Each tablet contains
Sildenafil 100mg

Each tablet contains
Solifenacin succinate 5mg,
10mg

Type 2 Diabetes: This drug is
administered as an adjunct to
diet and exercise to improve
blood sugar control in patients
with type 2 diabetes.

Hypoalbuminemia

Peripheral neuronic disorder.
Megaloblastic anemia caused by
deficiency of Vitamin B12.

Improvement of cognitive
dysfunction in patients with
dementia of neurodegenerative
and vascular origin

Hypertension(mild-moderate).
Urinary symptoms of benign
prostatic hyperplasia

Impotence

Overactive bladder with
symptoms of urge urinary
incontinence, urgency, and
frequency

This drug is usually administered
once daily with the evening meal.
It should be individualized
without exceeding the

maximum recommended dose
of dapagliflozin 10mg and
extended release metformin
2000mg.

1 Pouch(20g), 3 times daily

Cap. : Adults : 1500ug daily
divided into 3 times

Inj. : Adults : 1 Amp./ day 3 times
a week IM, SC

Tablet and Syrup :
400mg, 2~3 times daily
Injection : 1g, once daily

Hypertension: Initial dose Tmg,
maintenance dose 2~10mg.
BPH: Initial dose 1mg,
maintenance dose 5~10mg.

50mg once as needed,
approximately 1 hour before
sexual activity

5mg~10mg, once daily



DGELUOﬂ Pharm.Co.,, Ltd.

Oramin-G soft Cap.

e Each soft capsule contains
Korean Ginseng 40mg
= Aloe extr. 5mg
Vitamins

Minerals

Oramin-F soft cap.

e Each soft capsule contains
Korean Ginseng 40mg
= Aloe extr. 5mg
Vitamins

‘? Minerals

Oramin-E soft cap.

& Each soft capsule contains
Korean Ginseng 100mg
- Garlic ext. 10mg
ARREY =8 Vitamins
W e Minerals

Renamezin cap. (CLEANEEES

In one time dose (7 capsules)
Aebiik Spherical adsorptive carbon
Arisise, 2g

Lowpota suspension (CelEANEES

Each 1 pouch
h_ 2HE rn (20 mL) contains
- Calcium Polystyrene

Surfonate 5¢g

Semerwon Tab. (CAEANEES

- Each tablet contains
Sevelamer carbonate 800mg

Tolvis Tab. (EIE s

4 guissan= Each tablet contains

ﬁ B2  qw
Tolvaptan 15mg, 30mg

Supplementation of vitamins
and minerals

Supplementation of vitamins
and minerals

Supplementation of vitamins
and minerals

Chronic renal failure

Hyperkalemia

Serum phosphorus control in
patients with chronic kidney
disease receiving dialysis

Clinically significant
hypervolemic or euvolemic
hyponatremia in patients with
heart failure, syndrome of
abnormal antidiuretic hormone
secretion (SIADH), etc

Adults : 1 Cap., daily

Adults : 1 Cap., daily

Adults : 1 Cap., daily

7 Caps., 3 times daily (21 Caps./
day)

Calcium polystyrene sulfonate,
15 to 30 g per day divided into
2 to 3 doses and administered

orally.

This medicine should be taken
three times a day with meals.

The recommended initial dose
for adults is 15 mg once daily. To
reach the target serum sodium
concentration, increase the
dose to 30 mg once a day at

an interval of at least 24 hours,
and increase to a maximum of
60 mg once a day. To minimize
the risk of liver damage, do not

administer for more than 30 days.

Risewon Plus Tab.

Each tablet contains
Risedronate Sodium 2.5
Hydrate 40.162mg

+ Cholecalciferol(Vitamin D)
Concentrated Powder 56mg

Forend Tab.

Each tablet contains
Alendronate sodium 91.37mg

Forend Plus D Tab.

'i Forend Pls D=

Curasten sol.

Each tablet contains
Alendronate sodium 91.37mg
Cholecalciferol concentrated
powder 53.33mg(5600IU as
Vitamin D3)

Each 10mL contains
Citrulline maleate 1g

Freefol MCT inj. 20mL, 50mL

SR
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Megex-I susp.

In TmL
Propofol 10mg (1%)
Propofol 20mg (2%)

In TmL
Megestrol acetate 40mg

Megex -lES Susp.

In TmL
Megestrol acetate 125mg

Treatment and prevention of
osteoporosis in postmenopausal
women / Treatment of
osteoporosis in men

Osteoporosis

Treatment of osteoporosis

in postmenopausal woman.
Treatment to increase bone
mass in men with osteoporosis.

Adynamia

Anesthesia

Anorexia, Cachexia of cancer or
AIDS patients or predominant
weight loss of unknown cause.

Anorexia, Cachecia of cancer

or AIDS patients/ Significant
weight loss caused by unknown
reason.

1 Tab., weekly

1Tab., once weekly

1Tab., once weekly

10mL, 2~3 times daily

General Anesthesia - Adults
administration 4mL, every 10sec.
for induction.

For initial dose, 20mL daily for
adults

Take Megestrol Acetate 625
mg(5mL)/ day. Shake well before
administration.
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Coldwon Cold Q syr.

Each pouch contains
Acetaminophen 325 mg
Chlorpheniramine Maleate
2.5mg

Ephedrine HCI 18 mg
Guaifenesin 42 mg

Coldwon Cough Q syr.

Each pouch contains
Acetaminophen 325mg
Dextromethorphan HBr 16mg
dl-methylephedrine HCI 21mg
Guaifenesin 83mg

Caffeine Anhydrous 25mg

Coldwon Nose Q syr.

==m
Fensl ﬂ Each pouch contains
i "“.E.’ Acetaminophen 325mg
rig Pseudoephedrine HCI 30mg

Triprolidine Hydrochloride
Hydrate 1.33mg
Caffeine Anhydrous 25mg

2
L]
R
-
i
2% |
=
|

Coldwon Kids Cold syr.

Each pouch contains
Acetaminophen 75mg
Chlorpheniramine Maleate
0.9375mg
Dextromethorphan HBr 6mg
dI-methylephedrine HCI
9.375mg

Guaifenesin 31.25mg

| = P

Temporarily relieves common
cold/flu symptoms

Temporarily relieves common
cold/flu symptoms

Temporarily relieves common
cold/flu symptoms

Temporarily relieves common
cold/flu symptoms

Please see the insert

Please see the insert

Please see the insert

Please see the insert

Coldwon Kids Fen syr.
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Each pouch contains
Acetaminophen 160mg

Coldwon Kids Ibufen syr.

o
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G2 ‘_* _ Each pouch contains
‘%ﬂi Ibuprofen 100mg

Coldwon Kids Cough syr.

Each pouch contains
Guaifenesin 10.5mg
Pentoxyverine citrate 2.5mg
DL-Methylephedrine HCI
3.125mg

Coldwon Kids Nose syr.

Each pouch contains
Chlorpheniramine Maleate 1.0
mg

Pseudoephedrine HCI 15mg

Temporarily relieves common
cold/flu symptoms

Temporarily relieves common
cold/flu symptoms

Temporarily relieves common
cold/flu symptoms

Temporarily relieves common
cold/flu symptoms

Please see the insert.

Please see the insert.

Please see the insert.

Please see the insert.



Advanced healthcare company, for better life.

DGELUOI'I Pharm.Co.,Ltd.

E-mail export@daewonpharm.com  Tel 82-2-2204-6971~9 Fax 82-2-499-9110

Head Office 386 Cheonhodaero, Sungdong-gu, Seoul, Korea

Hyangnam Factory 24 Jeyakgongdan 1-gil, Hyangnam-eup, Hwaseong-si, Gyeonggi-do, Korea
Jincheon Factory 44 Yongso 2-gil, Gwanghyewon-myeon, Jincheon-gun, Chungcheongbuk-do, Korea
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